Cub Cadet Papts N¥seOEMModdh18adet Parts Call 606-678-9623 or 606-561-4983

Full download: http://manual place.com/downl oad/cub-cadet-parts-manual -for-model-1340/

1340 Page 1 of 78
Air Intake

1

@ 7

5

Thisisthe cut pages sample. DO\/\WWWWW@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-1340/

1340

Air Intake

P
9]

—
H:

[

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RPOOWOLO~NOUIRA,WNE

Part Number
KH-12-341-01
KH-12-096-09
KH-12-100-01
KH-12-313-04
KH-12-096-08
KH-52-083-01
759-3547
KH-12-126-10
KH-12-094-02
KH-12-041-02
KH-12-123-07
KH-25-113-04

Qty S/P/F

RPRRPRRPRRRRRRRRER

S
/P

S
S
S
S

/P
/P

Page 2 of 78

Description

Knob, Air Cleaner Cover
Cover, Air Cleaner
Nut, Wing

Grommet

Cover, Element
Precleaner, Element
Element, Air Cleaner
Bracket, Air Cleaner
Base, Air Cleaner
Gasket, Air Cleaner
Tube, Air Intake
Decal, Air Cleaner

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1340
Battery & Electrical Components

TO INDICATOR

14 ﬁ HARNESS

10
13
16—
T0 17
STARTER .
,[,,-~
P
,1“[::”<5

WWWw Fnymowerparts.com

TO MAIN
HARNESS

Page 3 of 78



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1340

Battery & Electrical Components

P
9]

—
H:

QWO ~NOUIRA,WNE

[ERN

12
13
14

16
17
18
19
20
21
22
23
24
25

26

Part Number

725-3174
725-3196
725-3194
710-3083
736-0275
703-1823
731-3105
710-0751
736-0270
725-1426
736-0119
712-3010
725-3209
710-0597
736-3006
729-0207
725-1381
729-0209
710-0473
725-1375
710-0473
725-3165
736-0147
736-0722
712-0121
712-0291
725-3201
726-3020
725-3147

Qty S/P/F
S
/P

/P
S
S

/P
/P
S
S
S

P
/P

S
/P

/P

RPNRNNNRPRRPRRPRRPRRPRREPRPREPREPEPRPNNRPRNNRRRERRRRR
nuouunumumym

Page 4 of 78

Description

Battery

Cable, Positive Battery

Cable, Negative Battery

Screw, Hex Cap, 5/16-18 X 1.38 Lg
Washer, Flat, .34 X .68 X .062 Thk
Hold Down, Battery

Tray, Battery

Screw, Hex Cap, 1/4-20 X .62 Lg GR5
Washer, Bell, .265 X .75 X .062 Thk
Solenoid

Washer, Lock, 5/16

Nut, Hex, 5/16-18 GR5

Cable, Starter

Screw, Hex Cap, 1/4-20 X 1.0 Lg
Washer, Int-Ext, 1/4

Holder, Fuse

Fuse, 20 Amp

Clip, Fuse Holder Mtg

Screw, Truss Mach, #10-24 X .50 Lg
Relay

Screw, Truss Mach, #10-24 X .50 Lg
Indicator, Voltage

Washer, External, #10

Washer, Lock, #10

Nut, Hex, #10-24

Nut, Hex Center Lock, 1/4-20
Battery Harness

Strap, Tie

Lug, Quick Connect

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 78

WWW.mymowerparts.com

Battery Tray & Heat Baffle

1340




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1340

Battery Tray & Heat Baffle

Part Number

703-1827
735-3040
703-1996
723-3059
710-3013
736-0329
712-3006
703-1998
736-0270
736-0142
712-3006
736-0329
710-3012
710-0751
723-3060
723-3042
710-3039
736-0242
703-1997
726-0211

Qty S/P/F
S

/P
/P
S
/P
/P
/P
S
/P
S

P

P
P
P
S
S

NWWWFRFRPWFRLRMMNIOFRPFPPAARMPRRNPEPRERRE

Page 6 of 78

Description

Tray Assy, Battery

Disc, Silicone Rubber

Baffle, Heat

Seal, Heat Baffle, 19.0" Lg

Screw, Hex Cap, 1/4-20 X .50 Lg GR5
Washer, Lock, 1/4

Nut, Hex, 1/4-20 GR5

L-Bracket, 1.1 Lg

Washer, Bell, .265 X .75 X .062 Thk
Washer, Flat, .281 X .50 X .063 Thk
Nut, Hex, 1/4-20 GR5

Washer, Lock, 1/4

Bolt, J-Type, 1/4-20

Screw, Hex Cap, 1/4-20 X .62 Lg GR5
Seal, Heat Baffle, 17.0" Lg

Bushing, Snap

Screw, Hex Cap, 5/16-18 X .50 Lg
Washer, Bell, .345 X .88 X .060 Thk
L-Bracket, 1.9 Lg

Nut, U-Type, 5/16-18

WWW.mymowerparts.com



Cub Cadet Papts N¥seOEMModdh18adet Parts Call 606-678-9623 or 606-561-4983

Full download: http://manual place.com/downl oad/cub-cadet-parts-manual -for-model-1340/

1340 Page 7 of 78
Blower Housing & Baffles

Thisisthe cut pages sample. DOV\WWWWW@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-1340/

